Welcome

028 - EXHAUST SYSTEM

In the month of August the shippings may suffer delays due to the closure of our suppliers.
NO SHIPPING FROM AUGUST 10th TO AUGUST 25th!
028 - EXHAUST SYSTEM
Ref. Code Description Note Price excl. tax (€)
1 F000A02334 EXHAUST SYSTEM 700
2 F000P01183 MANIFOLD, EXHAUST 158
3 F000A01198 PIPE, EXHAUST 100
4 F000P02335 SILENCER, LEFT 315
5 F000P02336 SILENCER, RIGHT 315
6 18140216 GASKET, EXHAUST PIPE 0,3
7 72020492 NUT M8 0,3
8 60ND02558 SCREW TCEI M8X35 0,5
9 800056444 CLAMP 188 MM 0,1
10 72040549 SPACER 0,5
11 73012323 GROMMET 0,4
12 Y00043928 NUT M8X1.25 H8 CH12 0,85
13 F000P01987 SENSOR LAMBDA SOND 119
14 F000P02322 LH NUMBER HOLDER PLATE 15
15 F000P02319 RH NUMBER HOLDER PLATE 15
16 Z0C055703 SCREW M6 1,5
17 800035112 INSULATING WASHER 14X5.5X2 MM 0,9
18 U00046893 CLIP NUT M6X1 0,8
20 F000P02337 COVER, MUFFLER LH 10
21 F000P02338 COVER, MUFFLER RH 10